LOCTITE 243 &
LOCTITE 243

690 RALLY FACTORY REPLICA 2008 <2008><EU><9799H8>
CYLINDER HEAD
4415

215 mm

i e Luftfilter

@ | H:’, ' 150 mm

Pos Part Number Description Additional Text Quantity
1 75036020000 CYLINDER HEAD CPL. 05 1.00
2 75030036000 CYLINDER HEAD GASKET 07 1.00
3 0474050080 GROOVED PIN DIN1474 5X8 2.00
4 0835080256 STUD DIN0835-M 8X25 10.9 2.00
5 60036026100 VALVE GIUDE OUTLET '05 2.00
6 60036025100 VALVE GIUDE OUTLET '05 2.00
7 60036078050 SHIM 10,2X19X1,5MM 05 4.00
8 75036079000 CYLINDERHEAD SCREW M10X168WS14 4.00
9 42011252000 TEMPERATURE SWITCH VDO LC4, LC4 SM, DUKE 1.00
10 76230080000 Y-CONNECTOR 12/12/12 1.00
11 49030090000 DOWEL 9,8 X7 X 10 FS-E 1.00
12 59030296000 SCREW PLUG 4.00




13* 76236037000 ADAPTER FOR TEMPERATURE SWITCH 1.00
14 75036053000 VALVE COVER GASKET 07 1.00
15 75036052000 VALVE COVER 07 1.00
16 75036052050 BREATHER COVER 07 1.00
18* 0984050103S CYLIND. SCR. DIN6912 M5X10 8.8 3.00
19 0770150151 O-RING 15,00X1,50 VITON 1.00
20 75036055000 valve mechanism cover screw 4.00
21 75036052010 decoupling element 4.00
22 75036045000 INTAKE BOOT 07 1.00
23 46005058000 HOSE CLAMP 40-60MM 1.00
24 51006027000 HOSE CLAMP 50-70MM 1.00
25 58336020090 VACUUM CONNECTION M 6X1 ADVENTURE 1.00
26 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00
27 58335025001 RADIATOR HOSE(REENFORCED)12X 0.00
28 60005026000 SAS Reed Valve 1.00
29 44011076100 CABLE TIE 100/2,5MM BLACK 6.00
32 61005005000 Exhaust gasket 05 1.00
33 76205007051 EXHAUST FLANGE 1.00
34 76205007052 UNION FLANGE 1.00
35 0125080003 washer DIN 125 A -8.4 2.00
36 51010086100 self-locking nut M8 Cu 2.00
37 76236024000 BREATHER CYLINDER HEAD 1.00
38 0770100020 o-ring 10.00x2.00 silicone ONLY FOR LC4 1.00
ADVENTURE

* = New part




